
 

Northampton County 

Water Supply Plan 

  
 
 
 

Appendix A 
 
 

Northampton County 
Community Water System Well 
Summary 

 

 

  

  

3100-001  /  NEW 

 
 



Northampton County - Community Water System Well Summary

Water System and Well Name Well Completion Date Well Depth (ft) Pumping Level (ft) Diameter (in)
Casing Depth 

(ft)

Screen Depth 

(ft)

Annual Permitted Withdrawal 

(Gallons)

Max. Monthly Permitted Withdrawal 

(Gallons)

Arlington Plantation

Missing Well Information n/a n/a n/a n/a n/a n/a n/a n/a

Bayview

Missing Well Information n/a n/a n/a n/a n/a n/a n/a n/a

Cape Charles Municipal Corporation

East Well(165-00123) 11/6/1976 230 87 n/a n/a n/a 153,000,000 15,550,000
[...]
W2(165-00356) 2/15/1988 266 123 n/a n/a n/a 8,600,000 2,655,000

W3(165-00082) 12/10/1974 260 30 n/a n/a n/a 8,600,000 2,655,000

W4(165-00027) 6/2/1970 260 n/a n/a n/a n/a 8,600,000 2,655,000

W5(165-00453) 1/1/1974 n/a n/a n/a n/a n/a 11,100,000 3,310,000

W6(165-00454) 1/1/1980 n/a n/a n/a n/a n/a 11,100,000 3,310,000

W7(165-00097) 2/25/1974 n/a 11 n/a n/a n/a 11,100,000 3,310,000

W8(165-00096) 2/20/1970 268 27 n/a n/a n/a 11,100,000 3,310,000

YMCA Family Campground

Well #1(165-00395) 9/18/1998 220 140 4 n/a 200-220 5,500,000 1,100,000

Well #2(165-00396) 7/7/1967 220 192 6 n/a 200-220 5,500,000 1,100,000

Source : VDEQ Data (Well and System Info.xls) and paper copies of DEQ withdrawal permits



 

Northampton County 

Water Supply Plan 

  
 
 
 

Appendix C 
 
 

Northampton County 
Groundwater Withdrawal Permits and 
Demand Management Plans 

 

 

  

  

3100-001  /  NEW 

 
 



 

 

  
 
 
 

 
 
 

COMMUNITY WATER SUPPLY 
SYSTEMS 

 

 

  

  

3100-001  /  NEW 

 
 



 

 

  
 
 
 

 
 
 

Bayview 

 

 

  

  

3100-001  /  NEW 

 
 
 















 

                      VIRGINIA DEPARTMENT OF HEALTH 

 ENGINEERING DESCRIPTION SHEET 

 

         DATE:  September 7,  2005 

          

WATERWORKS NAME: Bayview   CERTIFIED CLASS:  VI 

  

COUNTY/CITY:   Northampton County                  TYPE:  Community 

 

LOCATION: This waterworks is located on off state route 684 (Bayview Road) approximately 

0.5 miles south of intersection of state route 684 and state route 184 to Cheriton. 

  

OWNER: Bayview Citizens for Social Justice 

 21186 North Bayside Road 

 P.O. Box 527 

 Cheriton, Virginia 23316 

 C/O Ms. Alice Coles, President 

        (757) 331-1840  

  

OPERATOR: Bayview Citizens for Social Justice 

 P.O. Box 527 

 Cheriton, Virginia 23316 

 C/O Ms. Alice Coles, President 

        (757) 331-1840  

 

PERMIT NO.: 3131061 

 

DATE ISSUED: September 7, 2005  

 

TYPE OF TREATMENT: None 

 

SOURCE:  2 Wells 

 

DESIGN CAPACITY:  29,000 GPD 

 

DESCRIPTION OF PROPOSED PROJECT 

 

The proposed waterworks project consists of two wells, a 15,000-gallon ground storage tank, a 5,000-gallon 

hydropneumatic tank, two transfer pumps, and the distribution system. 

 

North Well: The drilling of this well started on December 5, 2000 and was completed on January 3, 2001, to a total 

depth of 260 feet.  The drill hole size is 15 inches from 0 to 50 feet and 11-inches from 50 to 260 feet.  The well is 

provided with a 12-inch diameter steel outer casing from 0 to 50 feet and the annular space around the outer casing is 

grouted with neat cement grout from 0 to 50 feet.  The 6-inch diameter inner steel casing extends from +2 feet to 205 

feet followed by 30 feet of 6-inch diameter stainless screen (mesh size .020) followed by 10 feet of 6-inch diameter steel 

casing.  The inner casing is grouted from 0 to 174 feet with neat cement grout and from 174 to 184 feet with bentonite. 

The well is gravel packed from 205 feet to 237 feet with U.S. Silica No. 1 and 237 feet to 245 feet with U.S. Silica No. 

2.  During a 48-hour simultaneous yield and drawdown test of the North and South Well, the North Well yield was 39.6 

gpm with water level falling from 24.8 feet (static) to 182.9 feet (dynamic).  The well is equipped with a submersible 

pump rated at 30 gpm at 205 feet TDH and is powered by a 2 H.P. motor. 



 

Page 2 

 

 

South Well: The drilling of this well started on December 5, 2000 and was completed on January 12, 2001, to a total 

depth of 260 feet.  The drill hole size is 15 inches from 0 to 50 feet and 11-inches from 50 to 260 feet.  The well is 

provided with a 12-inch diameter steel outer casing from 0 to 50 feet and the annular space around the outer casing is 

grouted with neat cement from 0 to 50 feet.  The 6-inch diameter inner steel casing extends from +2 feet to -205 feet 

followed by 30 feet of 6-inch diameter stainless screen (mesh size .020) followed by another 10 feet of 6-inch diameter 

steel casing.  The inner casing is grouted from 0 to 183 feet with neat cement grout and from 183 to 193 feet with 

bentonite.  The well is gravel packed from 193 feet to 237 feet with U.S. Silica No. 1, and from 237 feet to 245 feet with 

U.S. Silica No. 2.   During a 48-hour simultaneous yield and drawdown test of the North and South Well, the South Well 

yield was 35.3 gpm with water level falling from 24.5 feet (static) to 190.4 feet (dynamic).  The well is equipped with a 

submersible pump rated at 28 gpm at 210 feet TDH and is powered by a 2 H.P. motor. 

 

Storage is provided by a 15,000-gallon ground tank and a 5,000-gallon (effective capacity 1,667 gallons) 

hydropneumatic tank.  Duplicate transfer pumps, each rated at 80 gpm at 140 feet and 225 gpm at 112 feet TDH, 

transfer water from the 15,000-gallon ground tank to the 5,000-gallon hydropneumatic tank. 

 

EVALUATION OF SYSTEM 

 

This system is evaluated on the basis of equivalent residential connections (ERCs).  One ERC for will utilize 360 

gallons per day.  This system's capacity is evaluated as follows: 

 

I. Source Capacity 

     

 A. Source Yield 

 

  1. Number of Sources 

 

   a. Required =  1 up to 49 ERCs, more than 1 for 50 or more ERCs 

   b. Provided =  2 wells  

 

 2. Yield: Well Number Well Yield (gpm)(over a 48 hour test) Pump    

 

 North Well (No.1)       39.6   30  

 South Well (No.2) 35.3   28   

 Total =    75      Total = 58 gpm 

 

 B. Well yield: 75 gpm/(.5 gpm/ERC)  = 150 ERCs 

    150 ERC * 360 gpd/ERC = 54,000 gpd 

 

 C. Well Pump Capacity:  58 gpm *1440 minutes/day = 83,520 gpd 

 

  

II. Transfer Pump Capacity 

 

 A. Total Pumping Capacity = 80 + 80 = 160 gpm (assume worse case) 

 

B. Capacity =  Q = 11.4 N
0.544

 

       160 gpm = 11.4 N
0.544

  

        N= 128 ERC 

 

 C.  Pumping Equivalent:  128 ERC * 360 gpd/ERC = 46,030 gpd  

 



 

L:\3100 - ANPDC\001 - ANPDC GW Committee\Project\Water Supply Plan\Water Systems\VDH Engineering Data 
Sheets\DesSheetOpPermit-9-05.doc 

 

 

Page 3 

 

 

III. Storage Capacity 

 

 A. Total Storage = 15,000 gal. + 5,000 gal. = 20,000 gallons (effective storage = 12,800+1666) 

 

 B. Storage Capacity  =  14,466 gallons  = 80.37 ERCs 

          180 gal./ERC 

 

 C.  Equivalent: 80.37 ERC * 360 gpd/ERC = 28,930 

 

IV. Limiting Case 

   

 A. Storage Capacity = 80.37 ERCs 

 

 B. Capacity Equivalent = 80.37 ERCs x 360 gpd/ERC = 28, 933 gpd (say 29,000 gpd) 

 

Therefore, based on the critical values discussed above, the proposed waterworks has a design capacity of 29,000 

gpd or 80 ERC. 

 

 

DWT/mw 



 

 

  
 
 
 

 
 
 

Town of Cape Charles 

 

 

  

  

3100-001  /  NEW 

 
 
 





















































































 

                      VIRGINIA DEPARTMENT OF HEALTH 

 ENGINEERING DESCRIPTION SHEET 

 

        DATE:  June 27, 2008 

 

WATERWORKS NAME: Cape Charles, Town of CERTIFIED CLASS:  III  

 

COUNTY/CITY:   Northampton County                 TYPE:  Community 

 

LOCATION: The plant and the wells are located 1/4 mile east of the Town of Cape Charles 

along Route 184 (approximately 1 mile west of intersection of Route 184 and 

US Route13) in Northampton County. 

  

OWNER: The Town of Cape Charles 

 c/o Mr. Joe Vaccaro, Town Manager 

 P.O. Box 391 

 Cape Charles, Virginia 23310 

 Phone: (804) 331-3259 

 

OPERATOR: Certified Class III Operator Required 

 

PERMIT NO.: 3131120 

 

DATE ISSUED: June 27, 2008 

 

TYPE OF TREATMENT: Fluoridation, iron, and manganese removal, softening (ion exchange), pH 

adjustment and disinfection by hypochlorination.  

 

SOURCE:  Two Wells 

 

DESIGN CAPACITY:  416,000 gpd (0.416 mgd) or 1,040 equivalent residential connections 

 

 DESCRIPTION OF SYSTEM  

 

GENERAL  

 

This waterworks consists of two wells, treatment, an elevated storage tank, and the distribution system.  The 

treatment plant building houses the onsite laboratory and water treatment facilities for iron and manganese 

removal, water softening, pH adjustment, fluoridation, and disinfection. 



                         Page 2 

 

SOURCE 

 

The Replacement East Well (2008) was drilled on April 15
th
 and 16

th
 2008, to a total depth of 220 feet.  The 

well was completed to a depth of 220 feet with 8 and 6-inch diameter PVC casing and screens, and it was 

grouted to 100 feet.  The screens are shown at depths of 100-120; 165-185; and 200-220 feet.  The static 

water level was 12.5 feet and the well yielded 245 gpm for a drawdown of 64 feet during a 48 hour 

drawdown test.  The well is equipped with a submersible pump (driven by a 20 H.P. electric motor) rated at 

243 gpm @ 260 feet TDH.   

 

The West Well (originally named as deep well or Well No. 5) was drilled on February 27, 1973 and it was 

completed on August 15, 1973 to a total depth of 210 feet.  The first 60 feet is grouted and cased with 14-

inch diameter casing while the remaining of the well is equipped with 6-inch diameter casing, or screen.  

The screens are shown at depths of 65-85; 88-98; 105-115; and 194-204 feet.  The static water level was 15 

feet and the well yielded 275 gpm for a drawdown of 90 feet during a 30 hour yield and drawdown test.  

The submersible pump (driven by 20 H.P electric motor) in the well is rated at 275 gpm.  The actual 

pumping rate under the system head conditions (elevated tank level 85% full) has been measured to be 236 

gpm. 

 

TREATMENT 

 

Fluoridation:   

 

Sodium fluoride is the first chemical fed to the raw water.  The feed equipment consists of a single head 

metering pump (maximum capacity of 5.5 gph @ 150 psi), finished water make up line protected by an 

RPZ, and a 50 gallon upflow type saturator. 

 

Oxidation and disinfection chemical addition: 

 

Both potassium permanganate and sodium hypochlorite are employed for the oxidation of iron and 

manganese in the raw water and for continuous regeneration of the greensand filter media.  Potassium 

permanganate solution is applied upstream of the sodium hypochlorite application.  The potassium 

permanganate feed equipment consists of a 100 gallon solution tank with a mixer mounted on top  and a 

single head metering pump (maximum capacity of 1.83 gph @ 150 psi).  Sodium hypochlorite feed 

equipment for oxidation (pre) and disinfection (post) consists of a dual head metering pump (maximum 

capacity of 3.66 gph combined) feeding pure liquid sodium hypochlorite from 55 gallon original containers 

to the raw water as well as the finished water lines.  An automatic chlorine analyzer is located downstream 

of the chlorine injection point in the finished water line.  Contact time for disinfection is provided by the 

riser pipe volume of the elevated storage tank. 

 

Iron and manganese removal filters: 

 

This unit consists of two (steel, cylindrical-10 feet diameter x 7 feet side wall) greensand media filters with 

158 sq. feet of filter area.   Filters are provided with air scour, headloss gauges, and sampling ports.  The 

filter media consists of 1.3 feet of support gravel, 2 feet of manganese green sand and 1 foot of anthracite.  

The backwash and rinse water is supplied by the elevated storage tank and the waste is discharged to the 

polishing pond at the Cape Charles wastewater treatment plant. 



                         Page 3 

 

Softening (ion exchange): 

 

This unit consists of an ion exchange water softener and a brine regeneration system.  Partial flow from the 

green sand filters is treated by the softener and is blended with the bypassed water for a target hardness of 

80 mg/l in the finished water.  The softener is a cylindrical steel tank (10 feet diameter x 7 feet side wall) 

containing 3.5 feet of ion exchange resin supported on 1.25 feet of gravel.  The brine system consists of a 

1,500 gallon capacity fiber glass brine tank with manual salt and water feed system and a 525 gpm 

regenerant pump.  Regeneration can be accomplished with either automatic or manual control.  The 

regenerant and rinse waste stream are discharged to the polishing pond at the Cape Charles wastewater 

treatment plant. 

 

pH adjustment:   

 

The chemical feed equipment consists of a single head metering pump (maximum capacity of 1.83 gph @ 

150 psi) and a 50 gallon chemical solution tank with a mixer mounted on top.  Sodium carbonate (soda ash) 

solution is added to the finished water line downstream of the sodium hypochlorite addition for post 

disinfection.  There is a provision to change the point of application of pH adjustment chemicals from the 

finished water to the raw water if necessary.   

 

STORAGE 

 

The storage is provided by a 300,000 gallon elevated tank which looks like a light house and is located right 

next to the treatment plant building.  The tank floats on the distribution system with the exception of the 

riser pipe which provides the volume necessary for contact time for disinfection.  Wet riser volume of 

approximately 27,500 gallons provides 68 minutes of contact time at 400 gpm treatment capacity. 

 

The Department of Environmental Quality has issued a permit (No. GW 0037200) for this groundwater 

source public water system.  Cape Charles is entrusted with resource use responsibilities via that permit, and 

is advised to be aware of any compliance requirements of that permit. 

 

 EVALUATION OF SYSTEM 
 

 

Design Basis:  per Waterworks Regulations, one ERC = 400 gpd 

 

1. Estimated Water Demand: (1,030 connections)(400 gpd/ERC) = 413,000 gpd 

 

2. Source Capacity 

Well Well Yield (gpd)  
=gpm/(0.5 gpm/ERC)* 400gpd/ERC 

Well Pump (gpd)  

= gpm * 1440 min/day 

Limiting 

Capacity (gpd) 

EWR 2008 245 196,000 243 349,920 196,000 

Tower 275 220,000 236 339,840 220,000 

Total     416,000 

 

  

 

    



3.  Storage Capacity:  300,000 gallon elevated tank = 300,000 gallons effective 

    300,000 gallons/ 200 gallons/ERC = 1,500 ERC 

    1,500 ERC * 400 gpd/ERC = 600,000 gallons 

 

4. Treatment Capacity: 

 

  1. Filter Capacity 

 

   a. Filtration capacity  = 474 gpm (158 sq.ft x 3 gpm/sq. ft.)  

   b. Flow control set at = 400 gpm 

   c. 400 gpm * 1440 min/day = 576,000 gpd 

 

   Filter production = 400 gpm x 1440 min/day = 576,000 gpd 

 

  2. Softener Capacity (with 60:40, filter: by pass ratio) 

 

   a. Softening actual capacity   = 316 gpm (79 sq. ft x 4 gpm/sq.ft) 

   b. Softener effective capacity = 316 gpm x 1440 min/d = 758,400 gpd 

        0.6 (ratio factor) 

 

Conclusion:  This waterworks is limited to a capacity of 416,000 gallons per day due to limited well 

yield. 
 



 

 

  
 
 
 

 
 
 

Town of Eastville 

 

 

  

  

3100-001  /  NEW 

 
 
 



VIRGINIA DEPARTMENT OF HEALTH 

ENGINEERING DESCRIPTION SHEET 

DATE: October 25, 1977 

REVISED: June 7, 1984; March 29, 1996 

 

WATERWORKS NAME: Town of Eastville CERTIFIED CLASS: N/A 

COUNTY/CITY: Northampton County TYPE: Community 

LOCATION: Well #4 (main well) is located approximately 100 yards west of Route 13 

and north of Route 631 at the intersection of Route 13 and Route 631.

 Well #3 (auxiliary well) is located at the southwest base of the elevated 

storage tank east of Business Route 13. 

OWNER: Town of Eastville 

 Mr. Edgar S. Sturgis, III, Mayor 

 P.O. Box 447 

16437 Courthouse Rd.  

Eastville, Virginia 23347 

 

OPERATOR: Mr. James C. Sturgis  

 P.O. Box 447 

16437 Courthouse Rd.  

Eastville, Virginia 23347  

Phone (804) 678-5183  

(Northampton Insurance Agency, Inc.)  

FAX 678-SFAX (5329) 

 

PERMIT NO.: 3131200 

 

DATE ISSUED: June 24, 1977  

 

TYPE OF TREATMENT:  None  

 

SOURCE: Two Wells 

DESIGN CAPACITY 375 ERCs or 150,000 gpd  

 

DESCRIPTION OF SYSTEM 

The system consists of two wells, a 75,000 gallon elevated storage tank, and the distribution system. 

 

Well #3 (auxiliary well) was drilled starting on January 12, 1970, and was completed on February 4, 